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100% COTTON 
240 GSM / TWILL 3/1

Builder-240

warp weft

1 Tensile strength, N ISO 13934-1:2013 1400 800

2 Tearing strength, N ISO 13937-3:2000 29 22

3 Dimensional Stability To Washing, max. ISO 6330:2000 3.0% 3.0%

4 Abrasion Resistance ISO 12947-2:2002 > 20 000

5 Pilling Resistance (after 1000 rev.) ISO 12945-2:2000 3-4

6 Colour Fastness To Washing 
(cotton+polyester) 60ºC, min. ISO 105-C06:2010

Colour change ISO 105-C06:2010 4-5

Colour staining ISO 105-C06:2010 4

7 Colour Fastness To Perspiration, min. ISO 105-E04:2013

Colour change 4-5

Colour staining 4

8 Colour Fastness To Rubbing, min. ISO 105-X12:2001

Dry 3-4

Wet 2-3

9 Colour Fastness To Light ISO 105-B02:2013 > 4

Fabric name Builder-240

Fabric weight 240 ± 5 gsm

Composition 100% Cotton

Full width 150 ± 2 cm

Weave twill 3/1

Finishes —

Area of use multi seasonal workwear

Washing instruction
     

         

Physical properties*

* The values shown are indicative and may vary slightly from batch to batch.
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SHANGHAI XM GROUP LTD 
ROOM 2403, ZHONGYI INTERNATIONAL BUILDING NO.1833, NORTH ZHONGSHAN ROAD, SHANGHAI 

The following sample(s) was/were submitted and identified on behalf of the client as: 
 

Sample Description 
 

: 
 

(A)Woven fabric (BUILDER-240: (BUILDER-240,100% cotton, 240 gsm, 
Order: XMT-20-023 ) 

Composition : (A)100% cotton 
Sample Color : (A)Navy #C2 

Proposed Care Instruction : 

Sample Receiving Date : Jun 29, 2020 
Testing Period : Jun 29, 2020 - Jul 02, 2020 

Test Result(s) : Unless otherwise  stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

Test Performed : Selected test(s) as requested by applicant 

Signed for and on behalf of 
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center 

Hattie Chen (Account Executive) 



 
Test Report          SL52035261736801TX        Date:July 02,2020         Page 2 of 3 

 

Test Result 
 
 
 

Colour Fastness To Light 
 

    
 

(ISO 105-B02:2014; Method 2 (Modified), use Xenon arc lamp, Exposure Cycle: A1, no flip-flop mode was used) 

 

    
 

Comparison upto blue wool reference 4 

 

    
 

- Unit 
 

(A)  

Grade(B.W.S) - 4  
 

  

    

 
 

Colour Fastness To Rubbing 
 

    
 

(ISO 105-X12:2016; Size of rubbing finger: 16mm dia.) 

 

    
 

As Received 

 

    
 

- Unit 
 

(A)  

Dry Staining - 4  
Wet Staining - 2-3  

 

  

    
 

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best. 
 

 
 

Colour Fastness To Washing 
 

    
 

(ISO 105-C06:2010; Test No.:C2S, Machine wash at 60°C with 4 g/L ECE (B) and 1g/L Sodium Perborate with 25 
Steel Balls) 

 

    
    
 

- Unit 
 

(A)  

Change in Shade - 4-5  

Staining On Multi-fibre Stripe  
 

 
 

 

 

Acetate - 4-5  
Cotton - 4-5  
Polyamide - 4-5  
Polyester - 4-5  
Acrylic - 4-5  
Wool - 4-5  

 

  

    
 

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best. 
 

 
 

Dimensional Stability To Washing 
 

    
 

(ISO 3759:2011/ISO 5077:2007/ISO 6330:2012; Using horizontal axis, front-loading type machine; Procedure 
No.6N, Machine Wash At 60°C; with 2kg total dry mas s (Type I (100% Cotton) Ballast+ Specimen), 'ECE(A)' 
detergent+ Sodium Perborate+ TAED, Tumble Dry Low, Less Than 60°C)  

 

    
 

After 1 Wash 

 

    
 

- Unit 
 

(A)  

Lengthwise % -2.9  
Widthwise % -2.6  

 

  

    
 

Remark: (+)Means Growth; (-)Means Shrinkage 
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Tearing Strength 
 

    
 

(ISO 13937-2:2000; ) 

 

    
    
 

- Unit 
 

(A)  

Warp/Length Yarns Torn N 29  
Weft/Width Yarns Torn N 22  

 

  

    

 
***End of Report*** 

 
 





Ministerul SInlUfii al Republicii Moldova
Mzuuc'repcrso 34panooxpaueuur Pecny6nnwt lvlolgona
Agenfia Nafionaltr pentru Strntrtate Publictr
HauuouarsHoe AreHTcrBo O6uecrseHHono 3aoponrr
Centrul de incerctrri de Laborator (CiL)
Hcnsrrarelrsni Jla6oparopurrft I"{eHrp

Adresa Republica Moldova,2028, mun. Chigintru, str. G. Asachi 67-A
Iopugluecrrfi a4pec: Pecny6nurcaMo,rAosa, 2028,rop. Kuuruuay, yl. feopre Acauu6T-a
Tel. Teirer[ou 57-45-01 ; 57 -46-69 ; 57-45-05 F ax'. 7 2-91 -25 ;

DOCIJMENTATIE MEDICAI,A
Formular 343le
rpopua
Aprobat de MS ItM
).rBep)KAeHa M3 PM
Nr. 828 din 31.10.2011

RAPORT
a incercirilor de laborator

OTIIET JIAEOPATOPHbIX I4CTIbITAHI4ff
Nr. 2995 din ?o

)tJ v )) 05 2022

1. Denu mirea intrep ri nderi i,or ganizatia (be nefi ciar)
HauMeHosaHHe npe.[npurl.rr, opraHu3auuu (:arenrels)

..MIUL-IMPEX'' SRt

2. Adresa juridicl
Iopuuuecrufi alpec

3. Denumirea mostrei, data producerii
HarueHogaulre o6pa:qa (npo6u), aata r,t:roroarenr.rr

4. Produclto rul (fi rma, or ganizatia, i nstituf ia)
I4arorogurem (Qnpua, npeAnpilcrlie, opnaurBauat

Tesdturd pentru imbrdcdmintg de protecfie

,,MIUL-IMPEX" SRL

Jar^ Republica Moldova
crpaHa

Data gi ora prelevirii 10 ora 00 min
Bpelr.a n 4ara or6opa qac MI,IH

05,126" 2022

N.P.P.funcfia
@.ll O.. .nonxsoc'rs

Mostra a fost prelevate de solicitant

Condif iile de transportare
Ycrogr4.{ aocraBK

Livrat in LiA
[ocraereu r I'IJII-{

6. Date suplimentare

ora
qac

30 min ,,26"

- 

M}IH
l1 05 2022

.Ilono.rumelrnsre cBeaeHr4t

7. D.N.la produclie GOST 27575-87
H,{ ra npopyrqllto

8. D.N privind. reglementarea volumului cercetltorilor de laborator gi aprecierea lor
H[ peraauermapyroirue o6:refi ra6oparopnux l4cc,'IeAoBaHuft a ]IX oIIeHKy

San PiN 42-125-4390-87

Nr. d/o
Ns r/n

Parametrii cercetafi
Oupe4erremsle

noKa3aTenH

Rezultatele cercettrrilor.
unittrfi de mtrsurtr

Pesyrsrarrr I.lccreaosau6ft
Earulusr r.r3MgpeHur

Incertitudinea de
mtrsurare

Heoupe4ereuxocrs
143MepeHilfl

Nivelul maxim
admisibil, unittrfi de

mtrsurtr
Berrqnna aonycrr,rMo.o

vnoRH9

DN a metodelor de
investigare

H.{ ua uero4n
r,rccreaosaHuii

2 c3 4 5

Notal: La cererea clientului rezultatul incercdrii se elibereazd cu inceftitudinea de calcul extinsa cu coeficientul de acoperire k:2 gi nivelul de incredere 95o/o, carc

nu include incertitudine de eqantionare
Nota 2: Rezultatul eliberat (<LOQ)- rezultatul este mai mic decit limita de quantificare a metodei de utilizate

I. Analiza chimicl cantitativd:
KOJ]I4qECTBEHHbIfr XI,IMAqECKI4D1 AHAJII43

Mostra a sosit
O6pa:eq nocryuur

Nr. de inregistrare
PerlrsrpauuonHnfi

12 ora
qac

00 min ,,26"
MI4H

Codul
Koa

299s.r.r.r.22

05 2022

procesului-verbal - din 30.05.2022
NDOTOKOJIA T4CNbITAHUU

in registru
B )KypHane

Nr
Nq.

923

I 2 J i 5 o

I Plumb < 0.01 ms/l 0,03 mg/l GOST 30178-96, POS 1.31

2. Cadmiu < 0,0004 mgll 0.001 msll GOST 30178-96. POS 1.31

5. Aldehidn formic[ <1.5 ms/ks 15.0 ms/ks SM CEN/TS l)130-23 :2016

Semne orgsnoleptice.' * Miros I bal, ftrd defecte
N.P, funcfia persoanei responsabile de oformarea raportului medic ist fan Constantinovici

t
lt

<D.1,1.O. aorNuocrr Jn{ua sa oOoprareHne aaHHoro
npoToKona

Concluzie 3a;1nrcqeHr.re Proba investigatd corespunde cerinfelor San PiN 42-125-4390-87 la parametrii cerceta{i

Amendumenle.' -Rezultatul s
IlouueqaHue:
*
* inO"o*""""," noKa3arsu Be BKrFqenLt B 06racrb aKpeatrTautrtr It llll MOLDAC

Autorizat, Nume, prenume, $ef direclie diagnostic de laborator

IDNO 10lEi010O00!l

O.14.O.. ,rloJrxHocrb noAnr4c6
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